¥
N

" Warn Winch/Model 8200

Replacement Parts and Assemblies List g, g <cif

5946
|MPURTANT" WHEN ORDERING PARTS, BE SURE TO GIVE WINCH MODEL AND SERIAL NUMBER AND BATIERY .
. POUIRY 2 VOLTAGE. MAKE. YEAR AND TYPE OF VEHICLE. T L _

%Ow‘*‘r—/(pz

DASHMOUNT CLUTCH CONTROL ASSEMBLY

'® ] REMOTE CONTROL ASSEMBLY
.2 gf03 5997 Laan,. . i
2o et fcz o T Gt ,
a{éau/a/m = X

EXPLODED VIEW WINCH MODEL 8200

\"/:\ 2 /Z:Zm'\ \/ ‘69" P\\

N '\E\/ Lﬂfi

) O
!
9 )in

2




oot w1 weSCRIPTION PART NO. KEY | QTY| DESCRIPTION PART NO.
) \ Pin Runl 71 ] Shaft, Brake 5045 —
2 1 Washier, Fiat, 174" 72 1 Scal, "O""Ring 5665 —
3 ) Pin, Corter 73 1 Scal, "0O" Ring 5666 —
4 2 Capscrew, Hex Head, 1/4-20 x 3/4 74 1 Ring, Retaining 5667 —
4 4 Ring, Retaining 1159 75 1 Spacer, Brake Shoe 5677
6 2 Lockwausher 1/4" 76 2 Washer, Flat, 5/32 x 3/8
7 10 Nut, Hex, 1/4.20 77 1 Link, Pawl! 570L
-8 1 Wasner, Fiat, 5/16" 78 1 Gear, Intermediate YAR e
- 1 Lockwasher, 5/16" ' 79 1 Bracket, Fairlead 5741
1 Capscrew, Socket Hd., 1/4-20 x 1 80 1 Fairlead Assembly, Complete 742
1 Bearing, Needle 1575 — i 2 Shatt, Roller, Vertical 5744
2 Pin, Dowel, 1/4 x 374 82 2 Shatt, Roller, Horizontal 5745
1 Setscrew, Skt. Hd., 5/16-18 x 5/16 83 1 Cover, Gearcase 5747—
1 Spring, Compression 84 1 Gear, Clutch 574G—
1 Ball, Steel, 1,47 85 1 Gear, Motor P:nion 5750—
1 Lever, Clutch 1, . 1951 86 1 Adapter, Mot Shaft, Bearing 575+—"
1 Bushing Plastic ~ J\ 1965 87 1 Socket Assy., Remote Control 5766
1 Gearcase 1966 - 88 1 Bracket, Dash
1 Gasket, Gearbox (not shown) g2 1968 89 1 Anchor Pin Assy 2005 —
15 Capscrew, Hx. Hd., Tap., 1/4-20 x 1 Al 1 Bracket, Anchor 2007 —
1 Bearing, Ball 1970~ 92 2 Pushnut, Link, Pawl 5790 —
2 Capscrew, Hex Hd., 1/4.20 x 3/4 94 1 Bruch Set (not shown) 836
1 Piug, Pipe, 1/4-18 - 96 2 Capscrew, Hex Hd., 5/16- 18 x 1
2 Bearing, Ball 1973 — 97 2 Pin, Spring 5839 —
1 Bearing, Necdle i 1974 .~ 98 1 Motor, Electric, 12V dc R & V - F— TR ¢
1 Shafr, ldler 1976 ~ 99 1 Key, Woodrutf, Spl. 5862 —
1 Gear, Main Drive 1978~ 100 | 1 Brake, Ratchet Assembly i Glasdon| 5319 — s
1 Gear, Pinion 1980 —~ 101 1 Bearing, Ratchet . 5326~ M7
1 Bushing, Pinion 1981 102 1 Housing, Solenoid Cluster 5992 m
1 Key, Main Gear 1986 — 103 1 Cable, Clutch Control 2025
] Shifter, Fork Assembly 1987 — 104 2 Plug, Bution
1 Pin, Roll, 1/4 x 3/4 199+ 107 1 Solenoid Cluster = / A 1% 6000
1 Pin, Roll, 5/32 x 7/18 1992 — 108 2 Bar, Solenoid
1 Spring 7260 — 109 1 Channe!, Solenoid Mounting
1 Lever, Safety 7258 110 1 Plate, Solenoid Mounting
1 Sleeve 7262— 11 2 Clamp, Hose, 5 Min. Dia,
1 Shaft, Main Drive 2008— 112 2 Connector, Solenoid
2 Washer, Thrust 2011 113 1 Cable, Battery, 5 1/2* Long 6007
1 Cable Drum Assembly ~ec0d=~ 2012 114 1 Cable, Battery, 6 1/2°" Long 6008
1 Setscrew, Skt Hd., 3/8-16 x 5/8 115 1 Cable, Battery, 7 1/2°" Long 6009
1 Bracket, Drum Support 2018 — 116 3 Screw, Mach., Rd. Hd. 10-32 x 1/2
1 Fitting, Grease, 1/4-28 x 90 17 10 Capscrew Sg. Hd., 1/4 - 20 x 1/2
1 Capscrew, Hex Hd., 1/4-20 x 2 1/4 118 1 Cable, Battery, Ground 48" 6055 —\ ol
2 Capscrew, Hex Hd., 1/4.20 x 6 3/8 119 8 Ring, Retaining 6126
Motor Bolt 120 2 Spring, Pawl 6181—
4 Solenoid, 12V 2040 122 1 Remote Control, 12° B DY
1 Cable, Battery 48" 2042 123 1 Pawl, Top 6254 —
2 Rotler, Horizontal Fairlead 2049 124 1 Spring, Lever 6255—
- 8 Bushing, Plastic, Fairlead 2050 125 1 Pawl, Bottom 6260 —
2 Roller, Vertical Fairlead 2051 ~126 1 Capscrew, Hex Hd., 5/16-24 x 1
1 Piug, Soft, 1 3/16 127 1 Labe!, Warning 6575 —
1 Capscrew, Hex Hd., 5/16-18 x 7/8 128 1 Key, Drum 6613 — 1
1 {Std.) 5/16 Cable Assy. w/hook 2601 129 1 Remote Control Kit, 12° e
1 Spacer 3138 — 130 1 Piug, Pipe, 1/8°* NPTF
A Disc 1 3/4 \“\ﬂ_(\_(.*‘tv i 131 2 Bushing : 7344 —
4 ~ Lockwasher, 5/16 - RN = A ]32 2 - Seal ) . o 2556 —
1 7| " Hook, Clevis, Slip, 3/8 5320 o ST S ’ '
T2 |FiKey, 1/4Sq.x 7/8 - ' 5519 — | .
2| ;2. Screw. Tapping; Round Head™ - Ordenng Informatlon-_
+.10-32 x 3/B, Stotted ' . Only those parts designated by four digit part number
1 Brake Shoe, Inner 5638 —
are available from Warn Industries. Most of the non-
1 Brake Shoe, Outer 5‘539" identified dard hard . .
2 Spacer . 5641—/ ! parts are standar araware litems available
- 1 Plate, Pawl, muy. 623 — in any parts house or hardware store.

"i’l\iDUsrmEs R

19450 68m Avc S /Ktnl Wa 98031/(206! 854 5350

. | ARN Sol(_‘.i ‘by: | —‘

. FORM ® WRPL - 82-9/75 (5M)
e o 3/78 (200)




